



Test Report

No. VNHL1908014245HG

Date: September 03, 2019

Page 1 of 2

LAC AN WOOD MANUFACTURING COMPANY

VAN PHUC RIVERSIDE CITY, NO 37, ST. 13 WARD THU DUC, HO CHI MINH CITY, VIET NAM

The following sample(s) was/were submitted and identified by the client as:

SGS Job No. : VNHL1908014245HG

Sample Description : LARGE REVERSIBLE MULTIPURPOSE THICK ACACIA WOOD CUTTING BOARD, MOUNTAIN WOODS CUTTING BOARD WITH HANDLE

Color : NATURE

Characteristic/ Material Type : ACACIA WOOD

Country of Origin : VIET NAM

Country of Destination : US

Sample Receiving Date : AUGUST 26, 2019

Final confirmed Date : AUGUST 26, 2019

Testing Period : AUGUST 26, 2019 TO SEPTEMBER 03, 2019

Test Requested : PLEASE REFER TO THE RESULT SUMMARY.

Test Results : PLEASE REFER TO NEXT PAGE(S).

Result summary :

Test Requested	Conclusion
CPSIA section 101(f) - Lead in paint/similar surface coating material	Pass/ See Results

Signed for and on behalf of

SGS Vietnam LTD



Wong Cho Wing

Hardline and E&E Lab Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>.

Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

SGS Vietnam Ltd Office: 198 Nguyen Thi Minh Khai St, District 3, Ho Chi Minh City, Vietnam t (84-28) 3935 1920 f (84-28) 3935 1921 www.sgs.com
Lab: Lot III/21, 19/5A St, Industrial Group III, Tan Binh IZ, Tan Phu District, HCMC, S.R. Vietnam t (84-28) 3816 0999 f (84-28) 3816 0996

Test results:

Sample description:

No.	Component	Material	Color
1	LARGE REVERSIBLE MULTIPURPOSE THICK ACACIA WOOD CUTTING BOARD, MOUNTAIN WOODS CUTTING BOARD WITH HANDLE	COATING ON WOOD	NATURAL

CPSIA section 101(f) - Lead in paint/similar surface coating material:

Method: CPSC Test Method: CPSC-CH-E1003-09.1 'Standard Operating Procedure for Determining Lead (Pb) in Paint and Other Similar Surface Coatings'. Analysis was performed by ICP-OES.

Test item	Result (mg/kg)	Method detection Limit (mg/kg)	Permissible Limit (mg/kg)
	1		
Lead (Pb)	ND	10	90
Comment	PASS	---	---

- Note:
1. mg/kg = milligram(s) per kilogram= ppm= part(s) per million
 2. ND = Not detected
 3. With reference to Test Method CPSC-CH-E1003-09.1 dated Feb 25, 2011 the result is calculated using the minimum sample weight.

Remark: These tests were accredited ISO 17025:2005 by VILAS.
These tests were performed by SGS Vietnam's Chemical lab.

PHOTO OF SUBMITTED SAMPLE



REPORT RESULTS REFER TO SUBMITTED SAMPLE (S) ONLY

***** End of Report *****

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>.

Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.